



MATERIALS TEST REPORT

Ref. 343935

Date October 29, 2020

Page 1 of 1

Bryant Gonzalez
Specialty Organics, Inc.
16276 Koala Road
Adelanto, CA 92301

Purchase Order #: 102020

Test Procedure

Lap Shear [X] Material: Customer prepared wooden lap shears
Load [] Tested per ABES Wood Adhesive Document
Impact [] Test Conditions: 23 / 50
Density [] Test Speed: 10 mm/min
Bend [] Requirement: None provided

Test Results

Table with 5 columns: Test Material I.D., Sample Number, Area (mm²), Maximum Load (N), Maximum Stress (MPa). Rows include individual samples (S1-S3, X1-X3) and an Average row with standard deviation.

Sample X3 wooden substrates had broken twice during testing. The bonded area was still intact and a third retest was initiated, resulting in the reported values given.



Prepared by: Donny Oudomsine
Polymer Testing Technician I

Reviewed by: Bryan Flores
Polymer Team Lead